U IrInriEEg

S11014DK
S1912DK

Ie—"0" 3 Xn-

29414 3—iRkL—aviktsd



BREZRCERICDONT
COMBEFSI014DK, SIOIDKBOBENBHIATEYET.

B4 [ Si1014DK | Si912DK
WHASH | 1883~ 1883~

. BEEXDOBRIIBYT TRDEERETHELLET,

RHES BaRES B & A -
Si1014DK 1-1 012466A GUIDE COMP SNOW DISCHARGE 1

. FEERRESBT IOMMERMRECHERACESL,
mlRam. EOMOELMEEA LTI LMERET. RHEBBORRAIZGYFT,

. BAOEEEMHMERVINIEDELNY ., RUEKAEEFICIYEET HBEEAHY FTTDT.
HoMLHITHESIEZELY,

TEXDOERFEREAE L TREMNDREEZANBLARET,
. BEHICEEIXARIBLEINT, BEDICHRDERFELSBELLET,
COELOMERMOUEMBFR (HRE) X, BEITEUVROFLENELETS,

.ﬁEL~ﬁﬁﬁ@ﬂf&of%ﬁﬁ%%to%ibfﬁ~m%ﬁEEOUT
CH#ESETWEEET,

GENERAL INFORMATION

. This parts |ist covers parts for Si1014DK, Si912DK

Mode | Si1014DK | Si912DK
Application] 1883~ 1883~

. Please place your order in the following manner.

Key No. Parts No. Parts Name. Quantity
Si1014DK 1-1 012466A GUIDE GOMP SNOW DISCHARGE 1

. Use”FUJI| GENUINE PARTS” exclusively for servicing.
Other products, although they may appear similar, may result in performance
and/or shorter service |ife.

. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes

. We have a hard time handling order for parts during busy season.
Please allow us enough time to handle your orders during these season.

. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that



—DIN—YYRFE R K D fiiE S L AYED TL
k= i) =t W B 5 # BEI oy
A | Si1014DK 1883~ 7602-E3B-J-1
B Si912DK 1883~ 7602-E3B-J-2

S (MRERCIIFTBREEBREOEBREDRTILRDEYTY)

RITiLE
* Bt e AT (BBRBBHCCDI—I7DHHLDFHEHBL-LEEA)
hvd =]
'%E?,LEE. Al BRIt EBrSY  (FIEHEEHERAONT IS EET)
xn a
I%??"‘E:“: BlymanaEmitsy SoaEsinanud hcbimitFHEET s, BHaEHNRCRTHSEEHEEEA)
xn a
';'?,LEE. Plupmanmmnsl GHNaEsne. BN EIRNa AT ESY)
BAN-EELE | ERERIE-FEERTRL., EASHREICESHERLA
IBERIZEEICBYMEE. LEBEHSLEZRE(OT—I2RBSHIC. BHRRB S+ HERIZERT)
@) RS - ~ XXXXXXKweeeees EHET
XXXXXK ~weeeeeees SN
=
ALL SR u.s FoB—HAX STD A E—F [ B
C EIR ASSY 7t I L.H Lok t B
A/R TE Fr JOvk RH Sk d [ERES
0.5 F—n—H (X Re 7 OoP LPED
ExR

SON—YYRTR, EEOELEBE@EATA AR SLTHYFES,
BIAARANEGDRICONTOHFITTIRIAARAKNTHAZRLTHYFET
BL. 2=y &ED A BRI DOV TR T VAR TRRLTHY., fTAARIERLTHYFEE A,

cDN—=Y)RFTCRITHITEITAE

[H1ERD

JITIROTHL




No. 1 Ya1-4%&8

A o8 & = % B & W iRl amen| e | o=
éﬁ’ﬁ; Item No Item name m ty ;; Application Standard Remarks
1 |012466A GUIDE COMP SNOW DISCHARGE | 1
2 0111100 Ya-M" -+ COMP 1
3 |VK710-0106-012 75997 bh TT/M6X12 4 M6x12 7T
4 |V39026-00060 759Y" Fyb/N6 4 M6
5 |8602-06-1100A | 799 GNP I A S I S
6 |V41316-00080 £ h° 4/M8 2 M8
7 |V50016-20015 7t v/2X15 2 2x15
8 0111110 YoRVUN 1
9 |0060310 COVER/SWITCH 1
10 _|vK710-0106-016 | o Trmexte L2 | Lo L | wexierr | ]
11 0120280 COVER COMP/GUARD 1
12 10202150 WASHER/8. 5X25X2. 3 3
13 |VK710-0108-016 75997 bb TT/MBX16 3 M8x 16 7T
14 10111090 LMY 1
15_(0221620 | ______ e VA ] NI Y A N A ) IR SR
18 |012003B DEFLEGTOR COMP/A 1
19 012004C DEFLEGCTOR COMP/B 1
[ 20 jot21810__ | _____________ CAP/KD-T22-38H 4]l ]
21 (0120060 ROD/L/6/160 2
22 (V33020-00060 7 yyatybh ¥ /6 2
23 (V41316-00060 £ h" 4/M6 4 M6
24 (0120058 ARM/CONNECT 2
R M. I3 O ] Y S
26 (V11116-08020 F5A3%Y° /MBX20 2 M8 x 20
27 (V39026-00080 7599 Ty b/M8 2 M8
28 [V33020-00080 7 yyatybh ¥ 4/8 2
29 |FSR750-7-6-0 1M h% 2
| 3010093230 _ _ _ _ _ _ _ | _ o ___________ WTMYE o __ IR0 N ) A URRR EURIRURNR SR
31 (0093570 N uE 1
32 (0121350 ROD/ACTUATOR/CRES 1
33 [V051225-10030 T4IYEE" »/10X30 2
34 (V41316-00100 £ h° #/M10 2 M10
35 [V53116-00100 Rh AAFy7°E /3610 2 FEU0

_‘]_

Si1014DK, Si912DK




No.2 +=h" &R

3
&

A|Si1014DK
B |Si912DK
A o8 & = % B & W i BBl amen | Amn | m o=
éﬁ’ﬁ; Item No Item name B ty gi Application Standard Remarks
1 |FSR1100DB-5-2-0A 7790 111
2 |VK710-0110-040 779" K Wb TT/M10X40 414 M10x40 7T
3 |V39026-00100 739Y" Fy /M0 414 M10
4 |V60015-06206 R.B.B/6206LLU 111
5 |veoo15-06305 | | R.B.B/630SLLU 1]l I ] I S
6 |012002A SHAFT/ IMPELLER 111
7 |FSR110-5-8 77094~ (TX7X46Y)3%9%)) 111
8 |008158A CAP/METAL 111
9 |V7441-305008 H4Y-I/TC30508 111
10 _|vK710-0108-020 | 735 KM TT/MEX20_ | 66| L exaom |
11 |011248C CASE/MISSION 111 4440 #140)0. 3¢
12 10120140 WORM WHEEL 3M/31/L 111
13 0111170 ¥- (10X8X25) 111
14 |006088A SHAFT/COLLECTOR 111
A5_[o111180_ | ____ 4007 A8VA7 b=k 212| I ) IR SR
16 |V60011-06206 R.B. B/6206 212
17 |V7441-305011 F4W-1/TC305011 212
18 |006046A METAL/SIDE/R 111
19 |V26026-08020 07 4RyRRT W Xyh/MBX20 | 4 | 4 M8 x 20
| 20_|V26026-08016 | ________ 2 5myhoR Wb Fyo/MeXI6 [ 1] 1| L exie ]
21 10111190 SUEL AL 111
22 (V20026-06010 nyhss Wh/M6X10 111 M6 x 10
23 (V41316-00060 E7% 5" %/M6 111 M6
24 (0111200 M1tUN 9%y 111
25 fotnizi0 o\ 730 PF3/8. ] I ] I S
26 [V78000-00038 AhHTHRRT-n" =739 /PT3/8 | 1 [ 1
27 (0120210 METAL CAP/REAR 111
28 (V26036-08045 In° SEyAYE Wb Avh TT/M8X45 414 M8 x 45 7T
29 (V40126-00080 SW/N8 414 M8
| 30 |vio1-psa005 10-0/V628405_ EERRN I R I S
31 [V7441-284508 HWy-N/TC28458 111
32 [012015A SHAFT COMP WORM 111
33 [V20136-10025 " AnyhsR bh TT/M10X25 | 1| 1 M10x25 7T
34 (V30126-00100 b snyhhtyb/NM10 111 M10
35 (0121380 R.B.B/7205B DT 111 WHIFEE (Ut 17)

_2_

Si1014DK, Si912DK



No.2 +=h" &R

A|Si1014DK
B |Si912DK
A o8 & = % B & W i BBl amen | an | o=
éﬁ’ﬁ; Item No Item name B ty gi Application Standard Remarks
36 (0120190 COLLAR/25X34X17.5 111
37 (0120130 WORM 3M/3/L 111
38 [V5720-060640 ¥~ 1397 6X6X40 111
39 (0120180 COLLAR/22X32X15. 3 111
| 40 |vi0oa16-00220 on b ya/s22 | adal Lo L s L]
41 |V60011-06304 R.B.B/6304 111
42 (006017A BRACKET COMP/MISSION 111
43 |VK710-0108-020 77097 bb TT/M8X20 212 M8 x20 7T
44 |VK710-0108-025 75097 bh TT/M8X25 212 M8 x 25 7T
| 45 _|V36026-00080 _ _ _ _ |__ ______________ W 5AY-RyhITy py /M8 |44 ) LM ]
46 (006032B FRANGE/COLLECGTOR 212
47 (0111220 ¥- h57/10X8X32 212
48 |V20136-08020 " AnyhsR e TT/M8X20 | 2 | 2 M8 x20 7T
49 |V20126-08030 b hayhdE bh/MBX30 212 M8 x 30
| 50 _|V31026-00080_ _ _ _ _ |________________ WY M8_ L2 2 ) LM ]
51 [006149B COLLECTOR VANE COMP/L | 1
51 [011123C t=h"3 £45 ) COMP 1
52 (V9600-263000 b 347" 9v1/BM2630FB 212
53 (0061508 COLLECTOR VANE COMP/R | 1
| s3_fovinaac 103 S CoP I A I IS S
54 (V9600-263000 b 347" 9v1/BM2630FB 212
55 (0113180 UM VT VES 212
56 [VK710-0108-016 750 K Wk TT/M8X16 6|6 M8x16 7T
57 [V60015-06205 R.B.B/6205LLU 212
| 58 |0111260_ _ _ ___ _ _|________________ h9U87 UMY E R 242 | L]
59 [VK710-0108-016 750 K Wk TT/M8X16 212 M8x16 7T
60 (0122760 VANE COMP/IMPELLER 111
61 [V20136-10025 " sayhhEt wh TT/M10X25 | 1| 1 M10x25 7T
62 [V30126-00100 15" 4Ryhsty /M0 111 M10

Si1014DK, Si912DK



No.3 - %" v &

A|Si1014DK
B |Si912DK
2 28 & = % B & W AR ER s s | mn | uw =
Keyji Item No Item name B wp Application Standard Remarks
110061380 BLADE/1000 1
1 [011127A BLADE/900 1
2 |V24020-08020 hoFINTEYE WE/MBX20 9 M8 x 20
2 |V24020-08020 hoFINTEYE WE/MBX20 7 M8 x 20
3 |vasoze-00080 | . oY I8 O - S S
3 |V39026-00080 759Y" Ty b/M8 1 M8
4 10112620 SLEIGH 212
5 |VK710-0108-020 7709 bh TT/M8X20 414 M8 x20 7T
6 |8637-06—-06-0A YN Y 111
_7 |viizto-0so2s | Y370 /MBX25 3]s )L mexas ]
8 |V41316-00080 E34 h° 4/M8 313 M8
9 |V39026-00080 7399 Ty b/M8 313 M8
10 0094490 GUIDE PLATE B COMP 414
11 10094500 SPAGER/1. 2 414
d2 fooessto | W06 I 2 O S Y S
13 |VK710-0112-030 7599 bh TT/M12 x 30 818 M12x30 7T
14 [V7611A-00018 9 Y=RZ97° W 4u/AN° 4 PF1/8 212
15 10125010 BASE COMP/TURNING MOTOR[ 1 | 1
16 |VK710-0108-020 75097 bh TT/M8X20 212 M8 x20 7T
arfotnizo o\ GV L]
18 |V58010-04018 AT YYHTE V/4X18 111
19 |012078B COVER COMP/MOTOR 111
20 (V21036-08020 In° sayhsE Wb P3 TT/M8X20 313 M8 x20 7T
21 [VK710-0108-020 75097 bb TT/M8X20 111 M8 x20 7T
22 (012029D HOUSING COMP/COLLECTOR/1000 1
92 lo125090 T T T T T T T T T T T T T HOUSING COMP/COLLECTOR/900 | | 1| | | [ [~~~ "~~~ "[~ "~ ~""~"""1 """

Si1014DK, Si912DK



No. 4 FEFTER(1)

N 5
2 28 & = % B & W PR E Rk amen | A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
1 10211790 3yY3VASSY (HS063A) 1 F 41490, 20
2 |V20626-10160 Iy 4ayhoE" Wb ny/M10X160 1 M16 x 1604
3 |V36026-00100 an” 4Y-nyH755Y° F9+/M10 1 M10
4 |WF-8 Y=W7yyv- WF-8 1
2500092150 e RIVAUNE R LI I T S A S AN ISR IR
6 0211570 MMty 2
7 |VK710-0110-025 7509 bb TT/M10X25 4 M10x25 7T
8 0125250 VTR 2
9 |V7600A-00018 HY-2zy97° W/Ah" 5 PT1/8 | 2
_10_|VK710-0112-040 Kb Tz 14l | Lo moxao gr |
11 [VK710-0112-040 7599 Fyb/M12 4 M12
12 (0120240 SPROCKET/6T 2
13 {0211250 £h7°-Y-%- (7XTX35Y3949) 2
14 (0211700 HST BDU-10S-5107 1
(15 1006007A o deeeeeeee............BASE COMP/ARM/PUSH ____. JLIS IS S S S AN ISR
16 [V20726-08130 nyhow b ny/M8X130 3 M8 x 1304
17 (V40126-00080 SW/M8 4 M8
18 [V20136-08040 Iy sayhoET Wb 7T /M8X40 1 M8 x40 7T
19 [006025GC COVER/BELT/HST 1
20 [vk710-0108-020 | ony ek TI/Mex20 |3 | Lo Wex207m |
21 [012060A STOPPER/BRAKE 1
22 (012061A SPRING/HT 30 1
23 (0123540 PULLEY/VA102/HST/D 1
24 10092220 - (5X5X29 Y39 1
25 loosoaso | PLATE/3/22/66 (1 0 YO N U S ASOSON) NOSS
26 [VK710-0106-012 75097 bh TT/M6X12 3 M6x12 7T
27 (0061620 ROD COMP/ADJUST 1
28 [V39026-00100 739%" +9+/M10 2 M10
29 [V41316-00100 £ h° #/M10 1 M10
.30 _[V83116-00100 L. . XN ARp2 L Y3810 L | U L= 2 4.4 (S IO
31 [V-YW-0852030 7yy4-/8. HX20X3 3

Si1014DK, Si912DK




No.5 FETTER(2)

_6_

31
35
~ 33 %30
@ %\
26 H 61
@ 27 y
, /) 60
28
29
&
e—59
-
A §/57
11-67 »
23 “
24 20
256@21
VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 1012016B ARM COMP TENSION IMPELLER | 1 RETVYY
2 |V9600-202500 b 347" yv1/BM2025FB 2
3 0121740 PULLEY/FT/70x62 1
4 |V70416-00200 Ch 449 ¥ 4/S-20 1 S-20
5 |veorts-oe4 | R.B.B/630ALLY 28 O I Y S
6 |V41316-00200 £ h° #/M20 1 M20
7 |V50016-30030 71t »/3. 0X30 1 3x30
8 10125110 ARM COMP/BRAKE IMPELLER| 1 7" V%74
9 |V9600-162000 b 347" 9v2/BM1620FB 1
o foviisso TVAAY ]
11 0111340 AW (VB/Y auh) 1
12 |V11016-040030 AT 22T M4AX30 3 M4 x 30
13 |V41316-00040 E3% 4 /M4 3 M4
14 |V40126-00040 SW/M4 3 M4
| _15_|V30026-00040 _ _ _ _|__ ______________ AyBgyb/MA_ NS Y A I A I L R RN
16 |8641-06-09-0 WAy b 16X40 1
17 |V41316-00160 £ h° #/M16 1 M16
18 |V50016-30030 7E" v/3X30 1 3x30
19 10125020 SPRING/HE67 1
[ 20_|0120690_ _ _ _ _ _ _ _ | ________________ ARM_ COMP/TENSION 185 | 11 | | _J__| |- ___|_______] ELTYIETIY Y]
21 [V9600-151500 b 347" 9y2/BM1515FB 2
22 |V63000-00700 PULLEY/TENSION/70TB1LL 1
23 [V70416-00150 Ch 449 ¥ 4/S-15 1 S-15
24 (V41316-00140 £ hT #/M14 1 M14
| 25 _|V50016-30030. | . ________ We /0 I Y I £ 2% S N
26 (0123500 ARM COMP/TENSION 200 1 EI1TII9FTIVIY
27 (V9600-121500 b 347" 9y2/BM1215FB 2
28 |[V63000-00700 PULLEY/TENSION/70TB1LL 1
29 (V70416-00150 Ch 449 ¥ 4/S-15 1 S-15
| 30 |vaiste-00120 SERAMN2 P28 O S | A S
31 [V53016-00120 N BT Y/ 12 1 12
32 (0121300 COUNTER ASSY/BV8 BV-016-0 | 1 F AV ##90 0.1¢
33 [VK710-0110-025 7599 bb TT/M10X25 4 M10x25 7T
34 (0123530 PULLEY/V2A/D 1
35 [8641-02-02-0 - TXTX25 h4vl 1
Si1014DK, Si912DK



No.5 FETTER(2)

31
30
33
@ %\
26 H 61
Z 7
©7 >
: /) 60
28
29
S
&>59
/ &'58
I oay 57
[11-67
2
23 W
A
‘ 16 24 20
25@@21
NET 5
2 28 & = % B & B SR E Rk amem| A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
36 |V-FW-0903206 7y94—/9X32X6 1
37 [VK710-0108-020 759 K Wk TT/M8X20 1 M8 x20 7T
38 |V81341-00390 VA" bk /SA039/W800 1 h9v4 ~HST
39 |V81340-00230 VAT Wb /LAO23/A-1 =37 =Ib | 1 Vs~ v7°
| 40 fot2s080 | BRACKET/METAL _ I A I A ISR U
41 [VK710-0110-030 759 K Wk TT/M10X30 2 M10x30 7T
42 (0113180 Ny b 1
43 (V60015-06205 R.B.B/6205LLU 1
44 [VK710-0108-020 739 K bk TT/M8X20 3 M8 x20 7T
| 45_|8641-02-24-0 | _______________ n . IS ) s AR ARSI SUPR
46 0122420 PULLEY VB122 1
47 (8641-02-02-0 - TXTX25 h4v 1
48 [V-FW-0903206 7y94%—/9X32X6 1
49 [VK710-0108-016 750 K Wk TT/M8X16 1 M8 x16 7T
57 (0120620 SPRING/HE 86 1
58 (0073210 ROD/TENSION/10 1
59 |[V39026-00100 739%" +y+/M10 2 M10
|60 fotassto | PIN COMP/TENSION _ I A I A AN SN
61 [VK710-0108-020 730 K Wk TT/M8X20 2 M8 x20 7T
62 (0123580 BRACKET/GUIDE 1
63 [VK710-0108-020 750 K Wk TT/M8X20 2 M8 x20 7T
64 (0123590 GUIDE GOMP/BELT 1 FETA VAN
| 65_|vk710-0108-020 _ | _____ 0w TT/mex20  La | || | Lo o exzo7r | o]
66 (0125200 SPRING/HT45/3 1

Si1014DK, Si912DK



No. 6

iR FEAR

VT 1
A o8 & = % B & W SR B s amenw | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 |FSR750R-3-2-0 V7 1zy} 1 SRET/0. 72
2 |VK710-0108-016 7509 bh TT/MBX16 4 M8x 16 7T
3 0124340 174Sh™ 475" 7% R1/4xG3/8[ 2
4 10124070 HOSE PRESSURE/560 1
5 |otamoeo | ] Hose PRESSURE/650_ | 1| | | | L | ol ]
6 [0120120 PULLEY/1AT1 1
7 10211420 7yyy (11X38X06) 1
8 |VK710-0110-020 7709 Wb TT/M10X20 1 M10x20 7T
9 0123520 ARM COMP/TENSION 63 1 HETYIY
10 _|vesoo-t21s00 | a3 U I W O IS IS SRR
11 |V63000-00700 PULLEY/TENSION/70TB1LL | 1
12 |V70416-00150 Ch 449 ¥ 4/S-15 1
13 0120630 SPRING/HE 71 1
14 |0000665-00000 b=y b7 1 VM10-2S-62-0
45 _JoorossA_ | BASE VALVE I A I Y S
16 |VK710-0108-016 7599 K bh TT/M8x16 6 M8x 16 7T
17 |V39026-00080 7399 Ty b/M8 3
18 0076270 TV ¥R87T b 45° I 4
19 0076260 TV vR87T b 45° I 1 UES45G03G03
| 20 _|009256A_ _ _ _ __ _ _ | ________________ Ty e b InR 3/8 L)oo ]
21 |8641-03-20-000 Y1v5° ASSY (50X110st) 1 )7+
22 (0124080 HOSE PRESSURE/900 1
23 (0124090 HOSE PRESSURE/940 1
24 (0120900 ADAPTER/04/45/1.5 1
25 0120910 | ADAPTER/04/1.4_ I Y S I S
26 [FSR900S-3-8-0 AL VZ M 2
27 (V41316-00160 E7% 5" %/M16 2
28 [V50016-40025 7" v/4.0X 25 4
29 |[8641-03-05-000 7298 99YvE" - (34x50st) 1 n-yv4" F
30 fot2at0A HoSE PRESSURE/1400 | 1| | L | L | oo o Lol ]
31 [012411A HOSE PRESSURE/1470 1
32 (0095860 TUBE/SPIRAL/600 2 f-ARERA
33 (8637-08-07-0 £y 12X60 1
34 (8641-03-11-0 £" Y 12X50 1
35 [V50016-25020 e Y/2.5X20 1 2.5X20

Si1014DK, Si912DK




No. 6 ;HEER

0y @
27 55

22 24
P

1
gﬂj % 8 & % B & R: e B =
Keyji |tem No |tem name ;m Application Standard Remarks
36 [V41316-00120 £ h° #/M12

Si1014DK, Si912DK




No.7 FETTER(3)

N 5
2 28 & = % B & W SR E Rk amem | A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
110123450 FRAME COMP/SIDE/L 1
2 0121110 RUBBER/PLATE/20X30 4
3 |VK710-0110-025 7599 bb TT/M10X25 9 M10X25 7T
4 10124690 PROTECTOR/10X15X70 3
5 foosssro | NN 1 O A O 1 I O AN S
6 |012346B FRAME GCOMP/SIDE/R 1
7 |009676A CUSHION 3 N yT-RER
8 |012362A BASE COMP/RL 1
9 |VK710-0108-020 7509 bb TT/M8X20 2 M8X20 7T
d0 otassTA | BASE COWP/RR [ I O AN S
11 |VK710-0108-020 7709 kb TT/M8X20 2 M8X20 7T
12 |012348A STAY COMP/LH 1
13 |VK710-0108-020 7709 kb TT/M8X20 4 M8X20 7T
14 0093570 Nyy 2
45 Jot20808 | STAY COWP/RH [ I O AN S
16 |VK710-0108-020 750K Wk TT/M8X20 4 M8X20 7T
17 0123560 STAY COMP/REAR 1
18 |VK710-0108-020 750K Wk TT/M8X20 2 M8X20 7T
19 |VK710-0110-025 755K Wb TT/M10X25 1 M10X25 7T
| 20 |v39026-00100 | ____ M0 L O [ IV B
21 (0123290 COVER COMP/FRONT/A 1
22 (V21036-08020 In” sayhsE Wb P3 TT/M8X20 4 M8X20 7T
23 (V39026-00080 7599 Ty b/M8 2 M8
24 |012339A COVER/COMP/FRONT/D 1
25 |V21036-08020 | a saspok vk Py TT/MeX20 | gt | L ]| wexeorr ||
26 (0123680 COVER/TAIL 1
27 (V21036-08020 I 4ayhhsE Wb P3 TT/M8X20 | 4 M8X20 7T
28 (0120770 COVER/PULLEY 1
29 [VK710-0110-025 7599 bb TT/M10X25 2 M10X25 7T
[0 fosi70 BASE CONP/CABLE I 1 I O N S
31 [VK710-0110-025 7509 bb TT/M10X25 2 M10X25 7T
32 (0125160 STOPPER GOMP/TENSION 1
33 [VK710-0108-020 75097 bh TT/M8X20 2

_10_

Si1014DK, Si912DK




No.8

(

Item No Item name "ty Application Standard Remarks
Key No ALL R/P
1 ]0123410 COVER COMP/RL 1
2 |V21036-08020 P3 7T/M8X20 | 2 M8x 20 7T
3 10123420 COVER COMP/RR 1
4 |V21036-08020 P3 7T/M8X20 | 2 M8x 20 7T
LBJ0072510 ... .RUBBER/10x320x01 2l
6 |012343A COVER COMP/SIDE 2
7 10093720 (8.2X18X1) 4
8 0124320 PLASTIC RETAINING WASHER | 4
9 |V29120-00080 KG-B2/M8x15 4
o Jotsrso o l.........RODCOMP/FIT/TOP Al
11 (0201040 1
12 [V11016-060020 /N6X20 2 M6x 20
13 [V39026-00060 /N6 2 M6
14 (V41316-00060 /N6 2 M6
5 Jot2e280 | ..........ROD_ COMP/8x225 L
16 (Vv41316-00080 /N8 2 M8
17 [V53116-00080 / 8 1 8
18 {0001317-00000 1
19 (0121760 PROTECTOR/920 1
.2018641-00-02-0 | 1) | SN US| J
21 |8641-09-10-0 1 L=85
22 |012316A COVER COMP/TOP 1
23 [V39026-00800 /N8 4 M8
24 (0122410 /SG-14A 1
(2500092620 L /5632 . L
26 |(8641-09-03-0 « ) 1
27 [V21036-06016 P3 7T/M6X16 | 2 M6x 16 7T
28 (0093580 1
S11014DK,Si912DK

-11-




No.9 FEITER(5)

N . =N
A o8 & = % B & W 2R B s amenw | mr | B B
E§1; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 1012344C FRAME COMP/ROLLER 1
3 0120428 ROLLER COMP/TRUCK 110 | 8
4 10120430 SHAFT/TRUCK ROLLER 8
_5 _|veor1s-06003 | RBB/600SLLU L A S IS S
6 |V70516-00350 Ch™ 449 7+/R-35 16 R-35
7 10092980 3yYIVHIN UhF- 16
8 |V40126-00120 SW/M12 16 M12
9 |V30126-00120 I 4Ryhhty /M2 16 M12
do fotasar® | FRANE CONP I Y S I S
11 0212080 WHEEL/FRONT/ I DOLER 2
12 |V9600-282000 b 347" ¥2/BM2820FB 4
13 |V7710B-00060 H")-2297° I/Bh’ 4M6 2
14 10120950 SHAFT/IDOLER 2
45 _ot20080 | COLLAR/28X40K23 __ __ _ I A S I S
16 0123630 ROD COMP/IDOLER 4
17 0092980 3yYIVHIN UhT- 4
18 |V40126-00120 SW/M12 4 M12
19 |V30126-00120 15" 4Ryhsty /M2 4 M12
|20 fo2oaz0 PLATE/I/32X143_ P2 O R I S
21 [V39026-00120 739% Ty b/M12 4 M12
22 |012048A SCREW COMP/ADJUST 2
23 (0122570 SPRING/HG 100 2
24 (0092980 3yYIVHIN UhF- 2
25 |V39026-00120 | . M2 2 e ]
26 (0123250 CRAWLER 2 R/ §-Y)

_‘] 2_

Si1014DK, Si912DK



No. 10 #R4E&B(1)

1‘124
/.
43
42
2 28 & = % B & W AR ESE s amen| mn | uw o=
Keyji Item No Item name m wp Application Standard Remarks
1 1012314C PANEL COMP 1
2 10211620 1uy1b-%, 1/20X90 1
3 |021163A 7" b=F, 1/20X90 1
4 |012340A GUIDE/LEVER/HST 1
_5 |vaso26-00060 | . 73 A6 o] L)L ]
6 |0121460 CAP/KD550-510B 1 2B74
7 10122380 #5330 41" un’ /RB-016 2 B hyvavah
8 10124310 CUSHION/SLIDE 2 28 . FEMEEFITE. T0X35
9 |V21036-08020 Iy 4ayhhE Wb P3 TT/M8X20 | 6 M8 x20 7T
10 _|vK710-0108-020 | sk m TT/mex20 2| | Lo L | wexzo7r | ]
11 |V41316-00080 £ h° 4/M8 2 M8
12 |V39026-00080 7599 Ty b/M8 2 M8
13 0121080 GUIDE/ROD/FIT 1
14 0211400 N =aF4n 4 1
45 _|vitote-060016 | 34y NEXI6 2 L exas ]
16 |V41316-00060 £ h° 4/M6 2 M6
17 |V40126-00060 SW/Ne6 2 M6
18 |V30026-00060 ayhy Fyb/NM6 2 M6
19 10124330 LEVER COMP/THROTTLE 1
| 20 |FM-501-08B_ _ _ _ _ _ | _______________ MU R L2 L bl
21 (V41616-00060 #71" #/M6L 2
22 (0211330 Y hautyIY 6
23 |[VK710-0106-030 750K Wk TT/M6X30 2 M6 x 30 7T
24 (V36026-00060 a7 4RY)-0yH730Y Ty /M6 | 2 M6
25 0093780 | . A SR I Y O I S
26 (0070770 COLLAR THROTTLE 1
27 10093790 b -z%) 1
28 (0125150 BASE COMP/CONTROL 1
29 [VK710-0108-020 750K Wk TT/M8x20 4 M8 x20 7T
30 foosss70 . Nk I L Y I I S
31 (0121398 PLATE COMP/HARNEES 1
32 [VK710-0108-020 75097 bb TT/M8x20 2 M8 x20 7T
33 (0093570 N UE 6
34 (0093600 MV N 7 B ¥ h iR
35 [V36026-00060 0 4AY-AyH7309 Fyb/M6 | 9 M6 |

_‘] 3_

Si1014DK, Si912DK




No. 10 #R4E&B(1)

1‘124
/.
43
42
VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name m wp Application Standard Remarks
36 (0060060 BAR 1 hESIET W)
37 (0093860 74N % 2
38 |[VK710-0106-020 7509 bb TT/M6x20 2 M6 %20 7T
39 [012051B HANDLE COMP 1
| 40 |VK710-0108-020 sy a TT/Mex20 Lal | Lo L) wexzo7r | ]
41 (0070720 297" 1165-0-0-030-02 | 3
42 (0120530 LEVER COMP 1
43 (0070470 COLLER 8.5/6 2
44 |VK710-0108-020 7509 K bb TT/M8x20 2 M8 x20 7T
45 foorase0 GuARD_cowp/wpPER | 1t | L L)oo L]
46 (0092210 £7YA" v} (8X18) 2
47 |V41316-00080 £ 5 %/M8 2 M8
48 |V53116-00080 N ARFYTE U/ 8 2 IFU8
49 (012023A PLATE/5/22/460 1
| 50 _|V63116-00080 _ _ _ _ | _ ______________ VAR 2 SV S-S N O N I S PR A AR L O SN SRS
51 [V41316-00080 E7% 5 %/M8 1 M8
52 (0211320 N YN 4 1
53 (0120590 LINK COMP/SAFETY 1
54 [V53116-00080 N ARFYTTETV/3E 8 1 IF 18
| 55_|va1316-00080 | Y AANE I A O - N S
56 (0060520 ROD/12/126 1
57 [V53016-00120 YN LY/ 12 2 FETR2
58 (0122470 SPRING HE80 1
59 {0001322-00000 7" 9yalAT yhb 6
R N PROTECTOR/20 ]
61 (0123660 VISOR/MONITOR/SID 1

_14_

Si1014DK, Si912DK



No. 11

BIEER(2)

= 1
A o8 & = % B & W 2R ER s amenw | Br | B B
351; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
110120580 LINK COMP/DRIVE 1
2 (V9610-121020 M 3490 957" 1/BM1210F20FB | 2
3 0060620 SHAFT COMP/DRIVE 1
4 |VK710-0108-016 75097 bh TT/MBX16 1 M8x 16 7T
5 Joososto | PLATE GOWP/ORIVE | 1| | | | L | L]
6 0211330 LV vava 2
7 |V53116-00060 Ah ARF97 L Y/ 6 2 IF 106
8 10124820 CABLE COMP/DRIVE 1 EITH
9 10124830 SPRING/HE65 1
d0 foatieq0 | fay (¢axeoxt1s) |2t | L L)oo L]
11 |0060380 JOINT GOMP/BRAKE 1
12 (0211330 VE Wy ewa 2
13 |V53116-00060 FUINSYS SV AVYE ) 2 IF 106
14 10123700 CABLE GOMP/BRAKE 1 7 V-+H
15_[0093690  _ _ _ _ __ _ | ________ WYty . INPLI Y A N A ) ENRIRIRRR SRR
16 |V41316-00060 E7% 5" %/M6 1 M6
17 |V53116-00060 FUINSYS OV AL [ 1 U6
18 0211450 SVVEV YRV 1
19 |006086A JOINT/RETURN 1
| 20 |vai3t6-00060 GYRAME L O I R T S
21 [V53116-00060 N ARFYTETV/3E 6 2 FE1N6
22 (0060690 SPRING/HE90 1
23 (0060390 JOINT COMP/INPUT 1
24 (V41316-00100 E7% 4" %/M10 2 M10
25_[V53116-00100 _ _ _ _ | ________________ C s 2 7 S (U v I A PR A AR L. £ (U S
26 (0120570 ROD COMP/BRAKE 1
27 10211330 Y havttTy 1
28 [V53116-00060 X ARFTTETV/3E 6 1 16
29 (0122480 SPRING/HC95 1
30 fooso2so COLLAR/BRAKE I Y S Y S
31 [V41316-00080 £ h° /M8 1 M8
32 (V38026-00080 Uty b/M8 1 M8
33 (0125120 LEVER COMP/WORK 1 BREI79FIN -
34 (0092720 7 FLyy /12) 1
35 |V9610-080615 b 3490 957" Y2/BMOBO6F15FB | 2

_‘] 5_

Si1014DK, Si912DK



No. 11

BIEER(2)

2 28 & = % B & W AR ESE s s | mn | u o=
Keyji Item No Item name m wp Application Standard Remarks
36 (0060050 ARM COMP 1
37 [VK710-0108-030 7509 bb TT/M8X30 1 M8 x 30 7T
38 [V60013-00628 R.B.B/6287Z 1
39 (V39026-00080 759Y" Ty b/M8 1 M8
| 40 _|V36026-00080 _ _ _ _ | _ ______________ W 5AY-Ryh2Ty Ry b/M8 | 1 ) LM ]
41 |V41316-00080 E34 h° 4/M8 1 M8
42 |V53116-00080 N ARFYTTET U/ 8 1 IFU8
43 (0125140 JOINT GOMP/WORK 1
44 |V41316-00060 £ h° 4/M6 2 M6
| 45 _|V53116-00060. | ____ PANEC e r a7 34 SR I N N I R 6 S S
46 [012369A CABLE COMP/WORK 1 BRER
47 (0093420 FUYavE bh/M16X80 1 M16 % 80
48 |V30026-00080 Ayho Ty b/M8 1 M8
49 (0093430 CASE SPRING 1
| 50_|0000694-00000 | ____ SPRING HCS7 _ L O I O AN S
51 (0093440 77 b=-F/1/37X39 1
52 [V38026-00160 Uty b/M16 1 M16
53 (0093450 YAy b 1
54 [V53116-00100 N AAFy7°E V/3ET 10 1 FET10
| 55 foogosa0 SHAFT_COMP/WORK _ ___ L1 O I O AN S
56 [VK710-0108-016 750 K Wk TT/M8X16 1 M8x 16 7T
57 (0121090 CAM COMP 1
58 |[V2110-001215 HUA#80755Y" 7" ¥1/80F-1215 | 2
59 (0061260 JOINT COMP 1
| 60_|vai3i6-00100 EERAMO e O A O I S [ IS B
61 [V53116-00100 RE AAFy7°E /310 2 FFE10
62 (0070390 ADJUSTER COMP 1
63 [VK710-0108-020 75097 bh TT/M8X20 1 M8 x20 7T
64 (0125130 PLATE GOMP/JOINT 1
| 65_|V41316-00060 _ _ _ _ |_ _______________ e aMe 3 Y O N O O 1L SRR R
66 [V53116-00060 R AR LU/ 6 2 IFU6
67 (0125070 CABLE/BRAKE/BLOWER 1 7097 V-%+H
68 [V41316-00080 E7% 5" %/M8 1
69 [V50016-20020 7E" v/2X20 1

_‘] 6_

Si1014DK, Si912DK



NO.12 #R4E&ER(3)

VT 1
A o8 & = % B & W 2R B s amew | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
110120670 LEVER COMP/HST 1 HSTLN -
2 |3650-213-003-0 F1oy b -2%7Y 1
3 |V20736-12050 nyhdE bb ny TT/M12X50 | 1 M12x50 7T
4 |V38026-00120 Uty b/M12 1 M12
5 foosasto | 15-/2035X3.2 /31 I A 1 I O N S
6 |V70416-00140 Ch 449 ¥ 4/S-14 1 S-14
7 |V70416-00200 Ch 449 ¥ 4/S-20 1 -20
8 |009289A 7" b-% ASSY 1
9 |009652A PACK ING/BRAKE 1
40 Joosszeo | PIN/SLIDERR L1 I O AN S
11 |V-YW-0851820 7yyr—/8. 5X18X2 1
12 |V53116-00080 TN AAFY7TE U/ 8 1 IFU8
13 |007055B STOPPER/BRAKE 1
14 10071570 CASE COMP BRAKE 1
15_{V9600-201000 _ _ __ | ________________ 347 yva/BM2010FB | 1] _ || Lol
16 |VK710-0108-025 7509 bh TT/M8X25 3 M8 x 25 7T
17 0061360 ROD COMP/ADJUST/M8 1 M8
18 |V69313-00080 )uhE™ -1/SQ8RS P=1.25 1
19 |V69413-00080 uhi™ -1/SQLBRS P=1.25 | 1
| 20 _|V30126-00080 _ _ _ _ | _ ______________ I smynprob/M8_ L1 N N O I L DRI R
21 [V30826-00080 I 4RyhdFy b £ /M8 1 M8
22 (V36026-00080 a7 4AY)-0yH730Y Ty b /M8 | 2 M8
23 (0120980 ARM COMP/RETURN 1
24 (V58010-05025 A7 YV E V/5X25 1
250060030 | ARM COMP/PUSH ___ ___ L3 I O AN S
26 (V9600-102000 b 347" 9¥2/BM1020FB 1
27 (V20136-01030 " AnyhsE wh 7T/M10X30 | 1 M10x30 7T
28 (0060240 COLLAR/RBB 1
29 (V60115-06000 R.B. B/6000LLU 1
| 30 _|V39026-00100 _ _ _ _ |________________ Ty tubMo IS N A D A A L [ R
31 (0060670 SPRING/HE105 1
32 (0090440 ROD COMP/10/75 1
33 [V69313-00100 JuhE" -1/SQ10RS P=1.5 1
34 (V69413-00100 Juhi™ -/SQL1ORS P=1.5 | 1
35 [V30126-00100 15" 4Ryhsty /M0 1 M10

_‘] 7_

Si1014DK, Si912DK



NO.12 #R4E&ER(3)

N 1
=i B & % = ERSH®| B K | B B
5517 |tem name & Application Standard Remarks
ey No ALL R/P
36 [V30826-00100 I 4Ryhsty b E5TY/MI0 1 M10
37 (V36026-00100 b 4AY-[yH739Y" Fyk/M10 | 2 M10
38 PLATE GOMP/CHANGE 1
39 [V58010-06025 AT UYHTE V/6X25 1
| 40 |V-Fw-1e52810 T974-/16.5X08X1 1] I ] I S
41 GUIDE COMP/LEVER 1
42 |V41316-00100 £ h° #/M10 4 M10
43 |V53116-00100 TN AAFY7 T V/3E 10 2 FFEU10
44 SHAFT COMP/LEVER 1
| 45_|V9600-122000 | 5477 993/BN1220FB | 1 I ] I S
46 GUIDE PLATE 1
47 A" y}/5122-51245 1
48 BRACKET COMP 1
49 (V9610-161524 M 349" 957" ¥1/BM1615F24FB | 1
| 50_|vk710-0108-016 735 K M TT/MEX16 | 2 ] L mexieTr ]
51 nNyp 1
52 [V53016-00120 N BT Y/ 12 1 12
53 |V41316-00120 £ h° #/M12 1 M12
54 (V2110-000915 FVA#8077%° 7" y¥21/80F-0915 1
| 55 _|V41316-00100 _ _ _ _ | ________________ B3 D A/MI0_ L1 L Lo mo ]

_‘] 8_

Si1014DK, Si912DK




NO.13 #R{E&E8(4)
3

@/1 5
E/1 4
7\1 6
N
S{;thﬁi
SN
s
e
8
VT 1
A o8 & = % B & W 2R B s amenw | mw | B B
551; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
110123640 LEVER COMP/SIDE/LH 1 N HI9FE
2 0123650 LEVER COMP/SIDE/RH 1 M H39FE
3 0092730 h39Fbn 2% 2
4 10123670 SHAFT/12/115 1
_5 _[Vo0016-25020 _ _ _ _ | __ _ ____________ We'v/2.5%20 _____ N2 Y A N A I 25 -2 27 U
6 0060160 BASE/WIRE 1
7 |V20626-10150 I 4ayhhE Wb ny/M10X150 1 M10 x 1504
8 |V31026-00100 04277 YVh" Fy /M0 1 M10
9 10211260 J939959F0 % 2
1010211640 _ _ _ _ _ _ _ | ______ Fa=7 (@3X@6XL15) _ _ [ 2| [ Lol __]
11 |8641-08-33-0 M H39F04% 2
12 |V41316-00060 £ h° 4/M6 2 M6
13 |V53116-00060 N ARFYTTETV/3E 6 2 IF 16
14 |8600-08-25-01 apyLn - 1
A5_(0211520 | _____ 7 /q1e-/10_ INSLI O N A N A ) ENNDERIRRR SR
16 |V39026-00100 739%" +9+/M10 1 M0

_‘] 9_

Si1014DK, Si912DK



NO.14 T2 O UER(1)

3g AT
2395, @

40’

35

2 @36

N . =N
2 28 & = % B & M SR E Rk amen | A | m %
Key-ﬁo Item No Item name m wp Application Standard Remarks
1 * BATTERY, 55B24R 1
2 |007475A PLATE/SETTING/BATTERY | 1
3 0094160 NyTY) ar{ayh 2
4 10095490 79+ NO. 81/8.5X25X2.3 | 2
_5 |vasoze-00080 | . Upsh/M8 I3 O I - S S
6 |009321B LEVER ASSY/CROSS 2 SEAMA
7 10110170 37" (7-%v4") ASSY 2
8 |1426-621-002-0A NV7T(12V230) 2
9 0100130 TUBE/PVG 2
10 _|vK710-0108-020 | st TTmex20 2| | L L | wexzo7r | ]
11 |V39026-00080 739%" Ty b/N8 2 M8
12 10098800 PANEL LAMP 1 N 34 F
13 |012457B HARNESS MAIN/K 1
14 |V40126-00040 SW/N4 2 M4
15_{V30026-00040 _ _ __|________________ myhstyb/MA N2 O A I A I | SR SR
16 0120360 CODE/+ BATTERY 1 7" 32H
17 |011003A CODE/- BATTERY/M 1 Y{+2F
18 0110150 yi-MUh{E-4 1
19 |V28126-05016 FT43" /M5X16 3 M5 % 16
| 20 |Va0126-00050 WM I A S S S
21 (V41316-00050 £ 5 %/M5 3 M5
22 (0096180 SWITCH/ASSY 1 E1TI79F A
23 (V11016-030020 AT 3297 /M3X20 2 M3 % 20
24 (V30026-00030 AyhY Ty /M3 2 M3
25_(V40126-00030 _ _ _ _|________________ SWMS_ _ _ . N2 Y A I A I | R R
26 (0121890 BASE COMP/SWITCH 1
27 [VK710-0108-016 755 K Wk TT/M8 x 16 2 M8x16 7T
28 (0123990 BASE COMP/UNIT 1
29 (V21036-08020 Iy 4ayhhdE Wb P3 TT/M8X20 | 3 M8 x20 7T
| 3010075400 _ _ _ __ _ _|________________ UNIT ASSY _ _ ______ IS Y A N 1 - N - 31 )
31 (0093310 Ya-4)b-12yh 1
32 (0200120 RELAY/CA 1 FA A yFY -
33 |0093400 IFAT-7° 1 707 443M
34 |V39026-00060 759Y" Fyb/N6 2 3977543, Aby7" 34YEE A
35 (0124640 FUSE BOX ASSY 1 E1-2" 1 vhR

_20_

Si1014DK, Si912DK




NO.14 T2 O UER(1)

3g AT
2395, @

40’

35

2 @36

N . =N
2 28 & = % B & M PR E Rk amew| A | m %
Key-ﬁo Item No Item name m wp Application Standard Remarks
36 [V39026-00060 759Y" Ty b/N6 2 M6
37 (0123850 HARNESS SHOOTER 1
38 (0075540 VI RUBBER/ASSY 2
39 [V36026-00060 b 4AY-0yh7399 Fy /M6 | 3 M6 ¥1-4YL-. UNITASSYA
| 40 |V-FWes2016 Tya-/esx0n. 6 13| | Lo L || vaih-, UNITASSYR |
41 (0124590 BRACKET/HARNESS 1
42 (0093570 N UE 1
43 (0093570 N UE 30
44 10094180 74¥n" v /140 7
| 45_|1340-402°006-0 | o ok /250/66t4my |5\ | L L\l
46 (0220280 1-F 1 3
47 (0093600 MV N 1
48 (0123860 PILOT LAMP RED 1 LI N7 I12V3. 4N
49 (0123870 PILOT LAMP AMBER 1 B RERE (N7 12V 40
R PILOT LAWP 4P I O W12 AN
51 (0121340 FUEL GUAGE ASSY 1 IRFET N7 12V3. AW
52 (0096620 A0-7" A-t1-2" 60A 2 NAARH A S B .#E
53 (T0070-3141-0 447 (3-2hy7°) 1 VY VERGR
54 133740-7529-0 b n-37" 54 1 IV VER G
| 55 _|37410-5911-0 _ _ _ _ | ________________ AIHMFTIY_ LI U O A S I ) SRR Ty vE&E
56 |37410-5515-0 A3—4%— 1 D H IVY VER G
57 [R1401-5135-0 v Tyy (72-10) 1 VY VERGR
58 |16851-6001-4 FAVIVIAN 1 1YY VER G
59 |15841-3901-0 TR 9F 1 1YY VER G
| 60 _|17538-8304-0 _ _ _ _|________________ YXA9F L LI U O A S I ) DR %A% LI
61 (0093190 SWITCH LAMP/20/BL/0 1 FAPR4YF
62 [8633-07-05-004 10At1-2" 2 4. E24. FiE
63 [8633-07-05-005 20At1-2 4 Fr-y' . HEIL-. LA . FE
64 [8633-07-05-006 30At1-% 2 N-RE. EE. FiE
| 65_|V39026-00060 | ______ 3 AIME_ 3ol pahu, bnimassyR_
66 |V-FW-0652016 7yY4—/6. 5X20X1. 6 3 v1-4)b-, UNITASSYF

_2‘]_

Si1014DK, Si912DK




61
§®\\60
(55
@y LD 59
23 s
24/@
A|Si1014DK
B |Si912DK
VT 1
2 28 & = % B & W SR E Rk amen | A | m %
K = |tem No |tem name & Application Standard Remarks
ey No Al B R/P

1 * ENGINE/K/Z602-E3B-J-1 1 14PS E/GH{N2.6 Q. h-3uh. 40
1 * ENGINE/K/Z602-E3B-J-2 1 12PS E/GH{N2.6 Q. H-3uh. 40
2 10123550 PULLEY/V2B84/VB98/K 1
2 10124810 PULLEY/V2B84/VB113/K12 1
3 _|vkrio-ot08-025 | 727 KM TT/MBs | 55| L wesgT | ]
4 [v81900-00380 VA" )b +/SB038,/W800 11 VY y~h9uh
5 |V20336-10025 I 4nyhhE wh k4 7T/MI0X25 [ 1212 M10X25 7T, P=1.25
6 [V40126-00100 SW/M10 1212
7 10123790 BASE COMP/ENGINE/LH/K | 1| 1
8 forasso BASE CONP/ENGINE/RH _ | 1] 1| _ I S R SR
9 [VK710-0110-030 770y & Wb TT/M10X30 6|6
10 |V-FW-1102160 7y9%=/11X21X6 6|6
11 10124690 PROTECTOR/10X15X70 11 A=Ak 2B
12 10123920 BASE COMP/MUFFLER/K 11
JafoostaA GUIDE/BELT 22| I S R SR
14 |V-FW-0903206 7994-/9X32X6 212
15 |VK710-0108-030 7709 bb TT/M8X30 212 M8X30 7T
16 (0123930 BAND COMP/MUFFLER 212
17 |V39026-00100 759Y" +y /M0 414
a8 _|vKTto-otio-020 2o KM TR0 | 2] 2] L moxeor | ]
19 10123970 PLATE GOMP/U/254X35 11
20 |012394A PLATE GOMP/Z/25X83 11
21 |VK710-0108-020 750K Wk TT/M8X20 414 M8X20 7T
22 10123610 TUBE COMP/EXHAUST/K 11
23_|V30526-00080 | aspofsk yuoMe __ |alal I S S
24 |V40126-00080 SW/M8 414 M8
25 |012426A TUBE COMP/TAIL 11
26 |V30526-00080 Aoty b YuF1y/M8 414 M8
27 |V40126-00080 SW/M8 414 M8
o8 fotasgio BASE CONP/RADIATOR/K_ | 1] 1| _ I S N SR
29 |VK710-0108-020 750K Wk TT/M8X20 414 M8X20 7T
30 (0124220 SUPPORT COMP/RADIATOR/LH/K 1 1
31 |VK710-0108-020 759 K Wk TT/M8X20 212 M8X20 7T
32 10124170 PUR/30X30X400 212
33 (0124230 SUPPORT COMP/RADIATOR/RH/K 1 1

_22_

Si1014DK, Si912DK




18j?;!_
14. =
15—
A|Si1014DK
B |Si912DK
Rl o g =® B & % SR wow | B o=
5517 Item No Item name t Standard Remarks
ey No Al B R/P
34 [VK710-0108-020 75097 bh TT/M8X20 212 M8X20 7T
35 [012412C SEPARATOR HEAT/COMP/K | 1 | 1
36 [VK710-0108-020 7509 bh TT/M8X20 414 M8X20 7T
37 (0092620 ¥99%h" Ay b/SG-32A 111
38 fovoats0 SEAL/880 1 I ] I S
39 (0093810 7°A7h4/10 3]3
40 0220280 1-M I 313
41 (0124130 SEPARATOR/LH/K 111
42 |V39026-00080 739Y" Ty b/M8 212 M8
|43 fovaat00 SEAL/420 2]2 I ] I S
44 10124160 PUR/30X50X109 212
45 (0124240 BAFFLE COMP/LH/K 111
46 |VK710-0108-020 77097 bh TT/M8X20 212 M8X20 7T
47 (0124140 SEPARATOR/RH/K 111
| 48 _|v39026-00080 | ey 2]2 | we o]
49 (0124250 BAFFLE PLATE/RH/K 111
50 [VK710-0108-020 7709 bb TT/M8X20 212 M8X20 7T
51 [012405A SEPARATOR HEAT/LOWER/K | 1 | 1
52 (0075640 PROTECTOR/125 111
| 53_|VK710-0108-020 | 730 KM TT/MBX20_ | 2] 2. | wexoo 71 | ]
54 (0092620 ¥99%h" Ay b/SG-32A 111
55 (0124150 PUR/30X30X330 111
56 (0124200 SEAL/220 111
57 (0123980 PLATE/Z/20X298 2|2
| 58_|VK710-0108-020 | 735 KM TT/MEX20_ | 4] 4 | e 71 | ]
59 (0124040 TUBE COMP/JOINT 111
60 [VK710-0108-020 7509 bb TT/M8X20 212 M8X20 7T
61 (0124270 TANK/RESERVE 111
62 (0124280 HOSE/WATER DRAIN/7X190 | 1 | 1 AEKNLYRR-A
| 63_|VK710-0108-020 | 7357 K M TT/MEX20_ | 2] 2 | [N oY I
64 (0123960 BRACKET/THROTTLE 111
65 (0123910 CABLE/THROTTLE/1060 111 EvftE
66 |[V53116-00060 TN AAFYTTE U/ 6 111 U6
67 [V41316-00060 E34 4 4/M6 111 M6

_23_

Si1014DK, Si912DK




NO.16 TV

R (3)

2 28 & = % B & W AR ESE s s | mn | uw o=
Keyji Item No Item name m wp Application Standard Remarks
1 [009306A TANK COMP/FUEL 1 PRFIVY
2 10092450 7°3%" PF1/4(0) 1
3 |V72010-00110 Y9 /P-11 2%a 1
4 10093090 1 hy7° 2
_5 _|veto00-00t00 | U0 ]
6 0093070 oh%ry7 1
7 0093080 J1IhAYY-Y 1
8 0075520 HARNESS/JOINT F 1 BRE -V 12y b D EH
9 10093120 [0 AR VY M W] 1
40 _|vite2e-0s0016 | w3ty P2 pppexte | 5L | L L) wexte | ]
11 1090630 PLATE/RING 5
12 |V41316-00050 £ 5" %/M5 1 M5
13 10072870 FUEL HOSE/6/750 1
14 0095850 TUBE/SPIRAL/300 1
45 _Joootsa0 | HOSE/4/7/15________ I A I I S
16 0093560 Nyy 2
17 1012321C BASE COMP/TANK 1
18 |VK710-0110-025 750K Wb TT/M10X25 4 M10X25 7T
19 |009676A CUSHION 2
| 20 fovaaes0 PROTEGTOR/10x15%200 | 1| | | | | | | L ]
21 {012033B BAND COMP/TANK 1
22 (0125190 BAND COMP/TANK 1
23 (V39026-00100 739%" +9+/M10 4 M10
24 |009676A CUSHION 8
25 otastto | GUIDE/TUBE ]
26 (0075640 PROTECTOR/125 1
27 [VK710-0108-020 750K Wk TT/M8X20 2 M8X20 7T
28 (V39026-00080 7399 +yb/N8 2 M8
29 (0124210 TUBE/ INLET 1
R L T BRACKET cowp/FILTER | 1| | | | | | | ] ]
31 [V20636-08070 I 4ayhsE Wb ny TT/M8XT0 | 2 M8X70 774 |#A%¥n L-9F
32 (V40126-00080 SW/n8 2 M8 BREEN V-4
33 (V41316-00080 E3% 4 4/M8 2 M8 RN V-4
34 [VK710-0106-016 7599 bh TT/M6X16 2 M6X16 7T BRFE V7 A
35 [V36026-00060 I 43)-099735% Fyb/M6 | 2 M6 BRELE V7 A

_24_

Si1014DK, Si912DK




>

2 a8 ® B & % = RS | BE | B B
Key-ﬁo |tem No |tem name Application Standard Remarks
ALL
36 [0001422-00000 HOSE, 190X45 1 B . BHAF-R
37 [VOOHB0-00550 YAk y-n uh 1 (FE2-55 #H1+&EEH55-40)
38 [VK710-0108-025 7599 bb TT/M8x25 2 M8X25 7T I79)-1HA
39 (V39026-00080 759Y" Fyb/M8 2 M8 I79)-+HA
|40 fov2agoh PLATE/Z/55X152_ 1] IS 57 A A Yoy, B
41 |VK710-0108-020 75097 bh TT/M8X20 4 M8X20 7T
42 (0060810 PULLEY/V2/B200 1 7°[97° -y
43 (0211250 TN Y%= Y39nd/TXTX40 | 1
44 10120200 COLLAR/25X40X27 1
[ 45 fovingeo WASHER/11X45X06 _ ___ L1 I O AN S
46 |VK710-0110-020 7509 Wb TT/M10X20 1 M10X20 7T
47 |V81900-00400 VA™ bh/SB040/W800 2 BRERA

_25_

Sil

014DK, Si912DK



NO.17 <=—¥. ftRMAER

.
WRETLGYET,

EAL TR

_26_

A|Si1014DK
B |Si912DK
= @ L=
2l s aEs % B & M PR E Rk amen | A | m %
Key-ﬁo |tem No |tem name Application Standard Remarks
A|B R/P
1 0124380 LABEL SET/PANEL/CONT &THROT 1 1 No. 2~4+y b
2 10124440 LABEL PANEL/CONT 111 N Y-
3 0124420 LABEL/ INDICATE/J 111
4 10070930 LABEL/THROTTLE 111
5 10124390 LABEL/LIGHT/J 111
6 [of21970° T T T T T T T T T T T T LABEL SET/SHEET/sI17s1aM | 1|1 | R No. 7~13ty} |
7 10094950 ¥y #-17) 101
8 10094980 NN Er/N yTY)) 111
9 0094990 439 (Myty) 111
10_{0095000 | _______ MY TN I I ) IR SR
11 10095040 Fa94 (' -) 212
12 10095050 F194 (¥77-) 111
13 10073740 LABEL/BOLT 111
14 0095030 AW F435/39 14 111
a5 _otaaseA | LABEL/FUSE EEER I ] I S
16 0124370 LABEL/UNIT/DK 111
17 0096890 LABEL/DANGER/FUEL 111
18 0301440 ORNAMENT/F/L 111 A
19 10301450 ORNAMENT/F/R 111 HH
[ 20 (0124010 _ ____|_______________] LABEL_SET/MODEL/SIT0140K _ | 1| _| _ R I 2 - 2L Sl - w Y
21 (0125040 LABEL SET/MODEL/S1912DK 1 28ty b - BIRIAT)
23 (0125030 LABEL/SERVICE/S|12DK 111
24 * LABEL/MODEL/F 111 HBAES JEFESR
25_(0099800_ _ _ _ _ ___ | ________________ LABEL/SSS _ ___ _____ L1 I O I FEm
26 (0130850 LABEL/OFFICIAL/SW 212 JEFESR
27 (T0180-49571 N VTV, Fa) 111
28 (16667-87241 AN (3-Yay) 111
29 (0113670 BOLT SET/0830S 111 by MR
| 30 _|V20126-08030 _ _ _ _ | _ ______________ 30 5myhyh Wh/M8x30 | 10110| _ I ) IR SR
31 |V31026-00080 427UV Fy b /M8 10
32 (V92155-10012 AN F/10x12 111
33 (0124540 COVER/SHEET/BLUE 111 =M - H
34 [012445C MANUAL/SID/F 111 ik BAE
Si1014DK, Si912DK



NO.18 #T> 3>

4
3
™~
2
A|Si1014DK
B]Si912DK
VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
E§1; |tem No |tem name y & Application Standard Remarks
ey No Al B R/P
1 18120305 40 3-h 111 b RE
2 0061510 MARKER/S IDE 111 40 v-h-
3 |V24020-08016 WHRINTARE W h/MBX16 212 M8 x 16
4 |V39026-00080 759Y" Ty b/M8 212 M8
_5 (0125280 | _____ COVER SET/EXTENSION/1000_| 11 _ |\ | _ | _| | _________|_______] haE |
5 (0125300 COVER SET/EXTENSION/900 1 ty M
6 (0125290 COVER COMP/EXTENSION/1000 | 1 IVFaghn -
6 (0125310 COVER COMP/EXTENSION/900 1 IVFaghn -
7 0061510 MARKER/S IDE 212 40 v-h-
-8 |vk7io-0t08-016 | s a TT/mexe L alal Lo L) wexie7r |
9 |V24020-08016 WHRINTAE W h/MBX16 6|6 M8 x 16
10 |V39026-00080 7599 Ty +/M8 1010 M8

Si1014DK, Si912DK
-27-



No.19 =v i3>k (A)

VT L=
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks

1 (7318 1101 000 CASE -2 1

2 7318 1102 000 CASE -2 1

3 |K814 0108 070 BOLT Fi™ b 4 M8x70 (8T)

4 |F301 0108 000 NUT Fi™ b 1 M8

_5 _[K814_0108_035 __ |BOLT ____________. ] L1 oo _M8X358D_ | __

6 |K710 0108 025 BOLT Fi™ b 1 M8x25 (7T)

7 0540 1008 018 PIN AMITE Y 2 ¢ 8x18

8 |K814 0108 075 BOLT Fi™ b 2 M8x75 (8T)

9 |K812 0110 012 BOLT F£ Wb 1 M10x12 (8T)
_10_{0833_ 0001 _ 000 _ _ |WASHER__ __________ YN . VoS0

Si1014DK, Si912DK
-28-



No.19 =vi 3>k (B)

VT 1
2 28 & = % B & M E B ls amem| A | m %
Keyji |tem No |tem name Application Standard Remarks
R/P

1 (7318 2101 000 SHAFT Y47h 1

2 |7318 2102 000 GEAR v 18-32 1

3 |0750 0060 040 BEARING N TYUY 1 6004

4 10750 0062 040 BEARING AN TYUY 1 6204
_5 _[7318_2103_000 _ _ JCOLLAR_ _ _ _________ M . __ L1 R Y U N N IR EDUDIRIRIRIRE DUDIIIRIRIRIRI

_29_

Si1014DK, Si912DK



No. 19

Syl avAEk (C)

1
m B & 5 m B & W %Eﬁﬁﬁﬁk w =
|tem No |tem name i Application Standard Remarks
R/P
7318 2201 000 SHAFT A
0750 0062 030 BEARING N TYUY

Si1014DK, Si912DK




No.19 =v 3>k (D)

o o o & % &@ % (2] . o
m B & 5 m B & W 0ty *i A5 % % w &
|tem No |tem name i Application Standard Remarks
R/P
7318 2301 000 SHAFT Y%702307° 1
0750 0062 030 BEARING N TYUY 1 6203
0750 0062 020 BEARING N TYUY 1 6203

Si1014DK, Si912DK
-31-



No. 19

Syl avAk (E)

VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks

1 (7318 2401 000 CLUTCH t9-979% 1

2 |7318 2402 000 CLUTCHU ASSY Y+ ASSY 2

3 |7306 2309 000 GEAR 7 2

4 17306 2306 000 SPRING YORVUN 2 #153
_b _[K710_0608_020 _ _ |BOLT ____________. ] L4 |- bbb oo M8X200T)_ |

6 |K710 0108 020 BOLT Fi™ b 4 M8x20 (7T)

7 7306 2307 000 SIM vLB 2

8 0750 0060 040 BEARING AN TYUY 2 6004

9 |7306 2311 012 CLAW 1L HI9FIH 2

_32_

Si1014DK, Si912DK




No. 19

Syl avAEAk (F)

L

m L=
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks

1 (7318 2501 000 SHAFT Y47h 1

2 |7318 2502 000 SHAFT Y47h 1

3 |7306 2405 000 GEAR wMIE 7 2

4 17306 2406 000 COLLAR T ARBURT -} 1

_5 _[7306_ 2407_000 _ _ JCOLLAR__ __________ M ____ L2 _|._ b b o]

6 |0750 0060 060 BEARING AN TYUY 2 6006

7 10741 0005 500 RING, SNAP Gy’ 2 H55

8 0750 0062 060 BEARING AN TYUY 2 6206

9 10830 0500 670 0-RING 0yvy’ 2 S-67
| 10_|K710_0610_ 025 _ _ |BOLT _ ____________ ] R bbb oo MOx25(7T) |

11 |K710 0110 025 BOLT F™ Wb 4 M10x25 (7T)

12 |7306 2408 000 SEAR V-l 2 MUD30x55x18

13 |7318 2504 000 PIPE N A7 1

14 |7318 2507 000 PIPE THAMN 47° 1

15_{0350_ 0171_ 640 _ _ |WASHER PLAIN________| P _ L2 _|._ bl _|a6x40x4.5 _f________]

16 |A310 0101 620 NUT FAlFy b 2 M16

17 10520 0140 032 PIN, SPLIT ey 2 4.0x32

_33_

Si1014DK, Si912DK



No.19 =v i3>k (G)

o o o FEEECEIRE o
m B & 5 m B & W 0ty ﬁ@ﬁﬁﬁﬁk % w =
|tem No |tem name wp Application Standard Remarks
7318 3101 000 SHAFT 47 1
7305 3008 000 SPRING YORVUN 1 #130
0800 0000 800 BALL iy 1
7318 3102 000 FORK 7t 1

Si1014DK, Si912DK
-34-



No. 19

Syl avAEAEk (H)

N 5

2 28 & = % B & W SR E Rk amem | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P

1 (7318 3201 000 COVER - 1

2 |7410 1004 000 CAP Fa9aty 1 PS1/200v%5" v4

3 |K710 0608 016 BOLT Fi™ b 4 M8x16 2410

4 17308 3205 000 ARM YI7M7-4 1

_5 _[0830_0500_120 _ _ JO-RING___________. 0V o _ L SN IO IR ) A G £ 1. A R

_35_

Si1014DK, Si912DK



No.19 =vi a3k (1)

4
N 5
% B & = % B & W SR E Rk amem | A | m %
|tem No |tem name 3 Application Standard Remarks
R/P
7306 3301 000 SHAFT N 9395975 2
0840 1014 246 SEAL -l 2 UE14246
0550 0006 022 PIN, SPRING ATUVITE Y 2 ¢ 6x22
7306 3315 010 ARM #40 H39F7-4 2

Si1014DK, Si912DK
-36-



No. 19

Syl avAEAk (J)

VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Key?L |tem No |tem name . Application Standard Remarks
/P
1 (7306 4001 100 BRACKET 7 b=¥h)yh 1
2 |K710 0108 025 BOLT Fi™ b 3 M8x25 (7T)
3 |7306 4005 011 DRUM 7" b~#F 34 1
4 10740 0001 600 RING, SNAP vy 2 S16
_5 _[7306_4009_000 _ _ |PLATE _ ___________ WNRY I b L I b b oo o]
6 |7306 4015 000 LEVER 7" b=$bn" - 1
7 10740 0001 400 RING, SNAP Cyvy 1 S14
8 0840 1017 328 SEAL o=l 1 UE17328
9 |0830 0500 120 0-RING oyvy 1 S-12
| 10_{7306_4025_000 _ _ |BOLT _ ___________._ BT . L34 |- b b oo o]
30 (7306 9901 000 SHOE SET Y1-ty b 1

_37_

Si1014DK, Si912DK



	---検索
	Si1014DK,912DKﾊﾟｰﾂﾘｽﾄ
	部品表ご使用について
	No.1　ｼｭｰﾀ部
	No.2　ｵｰｶﾞ部
	No.3　ｵｰｶﾞﾊｳｼﾞﾝｸﾞ部
	No.4　走行部(1)---走行ﾐｯｼｮﾝ、HST
	No.5　走行部(2)---ｶｳﾝﾀｰｹｰｽAssy、除雪ﾃﾝｼｮﾝ、走行ﾃﾝｼｮﾝ、ﾌﾞﾚｰｷｱｰﾑ
	No.6　油圧部
	No.7　走行部(3)---ﾌﾚｰﾑ左右、操作ステー左右、ﾌﾛﾝﾄｶﾊﾞｰ
	No.8　走行部(4)---ｻｲﾄﾞｶﾊﾞｰ左右、ﾄｯﾌﾟｶﾊﾞｰ
	No.9　走行部(5)---ﾌﾚｰﾑ上下、ｸﾛｰﾗ、足回り
	No.10　操作部(1)---操作ﾊﾟﾈﾙ、操作枠、走行ｸﾗｯﾁ
	No.11　操作部(2)---走行ｸﾗｯﾁﾜｲﾔ、ﾌﾞﾚｰｷﾜｲﾔ、除雪ｸﾗｯﾁ関係
	No.12　操作部(3)---HSTﾚﾊﾞｰ
	No.13　操作部(4)---ｻｲﾄﾞｸﾗｯﾁ、油圧ﾚﾊﾞｰ
	No.14　ｴﾝｼﾞﾝ部(1)---電装部品
	No.15　ｴﾝｼﾞﾝ部(2)---ｴﾝｼﾞﾝﾍﾞｰｽ、ｼｬﾈﾂﾊﾞﾝ、ﾏﾌﾗﾍﾞｰｽ
	No.16　ｴﾝｼﾞﾝ部(3)---燃料ﾀﾝｸ、ﾀﾝｸﾍﾞｰｽ、ﾌﾞﾛﾜﾌﾟｰﾘ
	No.17　ﾏｰｸ、付属品部
	No.18　ｵﾌﾟｼｮﾝ
	No.19　ﾐｯｼｮﾝ本体


